€9¢0 -INd 1]

-\

= | 1
O o ~N OO | AW N = g -1
| o 3
7
= 0| C 0p) | e
8 9 O |© 9 ol (%? %*0 s I
= §8|8(%(2|2(8 —
(CD 13|02 D - % S| o
S g AT e —
28| | ¥ S| T8 8
vil1e a - ol =
3 AIEIE T
o
o
SEE II—
Q|3
a
alalelalalalala|s|lS C
W | =~ v n o
=) oy Z
L ). A\ ]

~

. tf
V !
" 7\
\ , )
ﬂk N\ § A\ ‘ft
l/" \\\ AN AL YLV AN TR Ay ) © A\
‘* \ I\ }; = 7 N ) i BNS A\ A\
/ )
A\\\ \' ’t‘ ¢ :r ’
\ \ ) § A j A\ X)
~\\\\\\ AN
_ AN s\"t.\__ NNNE AU AV AN
EEET— — IR v v




Page 2/5

Assembly Instruction

ITEM: 0363

Ha_rdware List:

Item Description Qty Iltem Description
A | JCBB M8 x és A 16 pcs Hr CSK screw M4 x 20 i @)nm—_ 24 pcs
B : JCBC I_\-/I-G x 30 8 pcs | | |CSK screw M4 x 15 s 16 pcs
C | Allen key M4 1 pe J |v'Bracket | 8pes
D —(._‘,SK screw M4:30 @)mm 118 pcs k "U" Bottom Bracket f | 2 pcs |
E Metal Pin 0 ) |4 pcs L "U" Top Bracket @ 2 pcs
- Allen key M5 |[| 1 pc_ M Wood Cap % S pcs

DO NOT 1iGHTEN ScREWS

BEFORE ALL PARTS ARE FULLY ASSEMBLED !!

Pre hole




These two pre holes
are for the L bracket

The right position of bracket is slightly
inside from end of guard rail

.
-t"'
L3

-
ar’
—l"

.d-""
-

—re hole




nstall the center support ki

(Part(8)) first, then secure

\jhe slats.

|

(Install the center support k

(Part(®8)) first, then secure

Qhe slats.

_/

Bottom Slat







